
Springer Water

Aysha Akter

Rainwater 
Harvesting—
Building a Water 
Smart City



Springer Water

Series Editor

Andrey Kostianoy, Russian Academy of Sciences, P. P. Shirshov Institute of
Oceanology, Moscow, Russia

Editorial Board

Angela Carpenter, School of Earth & Environment, University of Leeds, Leeds,
West Yorkshire, UK

Tamim Younos, Green Water-Infrastructure Academy, Blacksburg, VA, USA

Andrea Scozzari, Area della ricera CNR di Pisa, CNR Institute of Geosciences and
Earth Resources, Pisa, Italy

Stefano Vignudelli, CNR - Istituto di Biofisica, Pisa, Italy

Alexei Kouraev, LEGOS, Université de Toulouse, TOULOUSE CEDEX 9, France



The book series Springer Water comprises a broad portfolio of multi- and inter-
[...]
construction practices in any part of the rainwater harvesting system. Synthetic
Organic Chemicals (SOCs) contaminants introduce through dust, leaves, pesticides,
herbicides, and similar human-made products. Compared to VOC contaminations,
SOC contamination results from environmental exposure than poor construction
issues.

Minerals are primarily inorganic salts, i.e., calcium carbonate, sodium bicar-
bonate, magnesium sulfate, and sodium chloride, which change water taste. Usually,
these minerals intrude from the environment. Silica salts, often used by manufac-
turers for various products, could release long-term health-threatening asbestos in
water.

Microbiological contaminants are present in harvested and stored rainwater
in both pathogenic and non-pathogenic forms. Nonpathogenic microbes include
protozoa, algae, bacteria, and viruses, reduce the aesthetic quality, require treat-
ment facilities, and have higher operational and maintenance requirements. Thus,
the concerned water quality parameters are pH, E-coli, fecal coliform, and chlo-
rine. Similarly, open space collections would consider other parameters, including
ammonia, chlorine, aluminum, turbidity, nitrate, and nitrite.

Sampling from a rainwater harvesting system should consider the following
issues, i.e.:

• Hygienic handling and details knowledge on the desired water quality;
• Records on rainfall duration are needed as the runoff events influence the contam-

inant concentration. For example, contaminants in a rooftop rainwater harvesting
system or higher pesticide concentrations in the agricultural field would dilute in
the storage system and surface runoff tank, respectively;

• Appropriate sampling time and location should be identified based on regional
meteorological and topographical knowledge.

Few or no relevant water quality tests might be available in-situ testing, i.e., field
testing. Therefore, cares in sample handling is required. Thus, a rainwater quality
database is available in a particular community. Water sampling and laboratory tests
follow regional codes; for example, theAmerican PublicHealthAssociation (APHA)
developed standard water and wastewater handling (APHA 1998).

3.7 Rainwater Treatment

Selection of treatment units considers the desired water quality; treatment processes
ensure water safety and aesthetic qualities. Location-wise treatment units are Point-
of-Entry or POE to treat all of the water that enters the existing plumbing system and
Point-of-Use or POU to treat water at the consumption point. POE treatment system



98 3 Rainwater Harvesting System

recommends eliminating potential health threat contaminants; however, it lessens
operational and maintenance requirements in the long run. POU treatment system
adopted to improve the aesthetic quality of harvested water.

Pre-storage treatment devices incorporate with the conveyance network, and the
treatment process operates by gravitational action. On the contrary, post-storage
treatment devices require pressurized flow and energy. For rainwater harvesting
systems, the treatment devices selection depends on:

• Permissible water quality requirements as per regional and national codes
• Applications of the harvested rainwater
• Locally available treatment devices or materials
• Disposal plan for the treatment process generated waste stream
• Operation and maintenance policy for the treatment.

3.7.1 Pre-Storage Treatment Devices

Pre-storage treatment devices include pre-filtration, first flush diversion, or settling.
Pre-filtration devices located in the conveyance system can remove contaminants that
might collect on the roof before the storage tank.Dependingon thenumber of drydays
between rainfalls, seasonal variation, land use (agricultural or industrial activities) for
a specific area, the location of freeways, and the presence of overhanging trees would
influence the nature of contaminants. Usually, the contaminants include leaves, twigs,
atmospheric dust, pollens, pesticide residues, insects, birds/and animal droppings.
The most commonly used pre-filtration components are:

• Gutter guards

They are attached over the top of gutters to prevent entering debris and blocking the
gutters (Fig. 3.13a).

• Downspout filters are also known as leaf and/debris diversion rain heads

Due to the absence of gutter guards, water flows from a gutter could carry contam-
inants. This diversion passes water over the angled screen to retain leaf/debris are,
and the water passing continues through the screen. Commercial leaf diverters are
also available for different rainfall intensity areas (Fig. 3.13b). A downspout filter
can also adopt in addition to the gutter guards (Fig. 3.13c). It can be attached (i) to the
top of the downspout, or (ii) any suitable location along the length of the downspout,
or (iii) in the ground below the downspout (CMHC 2012).

The first-flush diversion installs to divert or flush away the first collected rainwater
over the catchment surface before entering the storage. This flushing can be done
manually or following the regional guidance (Fig. 3.14a). The suggested approx-
imately 30 liters in Malaysia (Sehgal 2005) 40 liters in the US (TWDB 2005) of
seasonal first rainwater recommends flush for every 100 m2 of the catchment area.
Generally, 0.5–1.5 mm of diversion height usually is used in Canada (CMHC 2012).
A standpipe of known diversion height can be designed or installed according to



3.7 Rainwater Treatment 99

(a) Gutter guards prevent debris from clogging the gutters

leaf beater - for low 
rainfall areas

leaf slider leaf catcher - gutter or 
wall mounted 

leaf eater - for 
high rainfall areas

(b) Leaf and/ debris diversion rain heads

(c) Downspout filters prevent debris from entering the tank

Fig. 3.13 Pre-filtration devices

(a) First-flush device: during the diverter,
chamber filling with contaminated water

(b) First-flush device: while the diverter 
chamber is complete and the ball seals the 
chamber

Fig. 3.14 First-flush device



100 3 Rainwater Harvesting System

the downspout following the regional guidance. As shown in Fig. 3.14b, once the
standpipe fills with contaminated rainwater, cleaner rainwater flows into the storage
system. Thus, the diversion volume and chamber size are:

Diversion volume (liter) = Diversion height (mm) × Catchment area
(
m2)

(3.14)

Height of first − flush chamber (mm) = 4 × Diversion volume (liter) × 1000

3.14 × [
Pipe diameter (mm)2

]

(3.15)

The pre-storage treatment system consists of either a sediment tank or a sedi-
ment tank with a filtration process based on the desired water quality. Collected
rainwater from the catchment allows passing through the settling tank/chamber
where the debris can settle down and collect as sediment. The treated or ‘clarified’
water transferred to the storage tank either considers further treatment or distribution
(Fig. 3.15). For drinking purposes, then the treatment advances with filtration and
disinfection. Figure 3.15a shows a rainwater storage tank followed by a sedimenta-
tion tank. Figure 3.15b presents the pre-storage treatment facilities for the rainwater
storage tank; the pre-storage treatment facilities include sedimentation, filtration, and
disinfection.

3.7.2 Post-Storage Treatment Devices

Post-storage treatment devices include filtration, disinfection, and other required
treatment to ensure the aesthetical properties of water. The conveyance system
comprises post-storage treatment units in Fig. 3.8 within this chapter. Commonly, a
5-micron particle filtration and ultraviolet (UV) disinfection (Fig. 3.16). A reduced
pressure valve is also included as the backflowprevents the reduced pressure principle
to protect water supplies from contamination.

3.7.3 Sedimentation

Conventionally horizontal sedimentation involves two primary parameters, i.e., flow
velocity with the flow over the cross-section of the tank; and surface loading or
settling velocity while flow passes over the surface area of the tank. The settling
velocity (vs) of a particle is the most critical design parameter to compute the
efficiency of discrete sedimentation.

Complete removal of suspended particles occurs in a sedimentation tank if the
terminal settling velocity equals the overflow velocity (v0), i.e., vs. = v0 (Fig. 3.17).
Therefore, the percentage of removal is 100 vs

v0
. Thus apply the famous Stokes’ law



3.7 Rainwater Treatment 101

b: Pre storage treatment

 a: Integrated sedimentation and rainwater storage chambers

Fig. 3.15 Pre-storage treatment system



102 3 Rainwater Harvesting System

Fig. 3.16 Post storage treatment

Fig. 3.17 Settling conditions in an ideal rectangular sedimentation tank



3.7 Rainwater Treatment 103

for laminar settling, depending on the water viscosity and the particle’s size and
density. There are two components of velocity while particles falling through the
sedimentation tank, i.e.:

Vertical component, vs =
(
ρp − ρ

)
gd2

18μ
(3.16)

Horizontal component, vh = Q

A
(3.17)

The particle path is the vector sum of these two velocities. On the other hand, v0 =
Q0

A . Usually, these tanks settle solids and remove the floating materials, reducing the
load on the biological treatment units. An efficient sedimentation tank should settle
50–65% of the suspended solids and reduce 25–40% of the Biochemical Oxygen
Demand (BOD).

Design details of a sedimentation tank:

• Detention period: 3–4 h (plain sedimentation), and 2–2.5 h (coagulated sedimen-
tation)

• Velocity of flow: within 0.30 m/min (horizontal flow).
• Tank dimensions: for a rectangular tank, the length is 30–100 m, and the width

is 6 m–10 m. A recommended length–width ratio L: B is 3 to 5:1.

For a circular tank, the diameter ranges between 20 and 40m and should bewithin
60 m.

• Depth ranges between 2.5 and 5.0 m.
• Surface overflow rate: 12,000 to 18,000 liter/d/m2 tank area (plain sedimentation);

24,000–30,000 liter/d/m2 tank area (thoroughly flocculated water).
• Slopes towards the inlet: 1% (rectangular tank); 8% (circular tank).

Example problem 3.5 Design a rectangular sedimentation tank to treat raw water
of 230 m3/day. The expected detention period is 3 h.

Solution: Raw water flow is of 230 m3/day. Detention period is 3 h.

Volume of tank = Flow × Detention period = 230 × 3
24 = 28.75 m3.

Assume depth of tank = 1.5 m.

Surface area = 28.75/1.5 = 19.17 m2.

If, L/B = 3 (assumed). Then,

3B2 = 19.17 m2 i.e. B = 2.53 m.

L = 3B = 2.53 × 3 = 7.59 m.

Hence, surface loading (Overflow rate) = (230)
19.17 = 11.998 m3/d/m2 <

18.000 m3/d/m2 (ok).



104 3 Rainwater Harvesting System

1: Supernatant water reservoir, 2: Schmutzdecke, 3: Sand bed, 4: Supporting gravel, 5:

Underdrainage, 6: Control valve, 7: Manhole 

Fig. 3.18 Typical Slow Sand Filter (SSF)

3.7.4 Filtration

Gravity filtration within a concrete tank is standard for city water plants. There is
also pressure filtration and involvements of hi-tech filtration viz. activated carbon
filter, membrane filtration. Slow Sand Filter (SSF) acts as centralized and semi-
centralized water purification systems based on gravity flow. The influent water
passes the sand-gravel bed to remove turbidity and pathogenic organisms and obtain
treated water from the underdrain system. SSF system is a single treatment step,
comprises sedimentation, straining, adsorption, chemical, and bacteriological. SSF is
themost desirable due to its simple construction and easy operation andmaintenance.
There are three major components in the SSF system: filter, effluent flow control
structure, and treated rainwater tank (Fig. 3.18).

The water purification process comprises mechanical and physical–chemical
methods. The resulting sediment and organic matter accumulation form a thin layer
on the sand surface, known as ‘schmutzdecke’. SSF is suitable for treatingwaterswith
lower contents of colours, turbidity, and bacterial components. Thus, SSF removes
significant coliform (up to 95%), cryptosporidium and Giardia cysts (up to 99%),
moderate colour (up to 75%), and few total organic contents (10%). For a typical
sedimentation tank design, details are (Huisman andWood 1974; Galvis et al. 1998):

• The purification mechanisms extend with a bed depth of 0.8 m–1.2 m;
• Effective media size: ranges between 0.15–0.45 mm and uniformity coefficient

(Cu)1 between 1.8 and 3.0;
• Filtration rate: 0.08–0.l4 m/h; and
• Supernatant waters: 0.9–1.5 m.

Rapid Sand Filter (RSF) follows a similar operational technique to the SSF for
water filtration. The influent water in an RSF is already relatively clear and operates
quicker than the SSFs. The significant parts of gravity RSF are the water reservoir,
filter media, perforated laterals, drains, and filtered water for the rain tank (Fig. 3.19).

1 Uniformity coefficient (Cu) is the ratio of D60 to D10.



3.7 Rainwater Treatment 105

1. Influent to filters, 2. Pressure lines to hydraulic lines to hydraulic valves from operating

tables,  3. Water reservoir, 4. Filter sand, 5. Graded gravel; 6. Perforated laterals, 7. Filter 

drain, 8. Filter to waste, 9. Wash line, 10. Effluent to rain tank 

Fig. 3.19 Typical rapid sand filter (RSF)

Influent passed to filter bed, and adequate media size is within 0.4–0.7 mm with
the uniformity coefficient, Cu < 1.5. Underneath the filter bed, a perforated lateral
transfers the wastewater through the washing line. Most RSFs contain a control
system to regulate water flow rates through the filter. The expected filtration rate is
4–21 m/h per m2. As a part of regular filter maintenances, dedicated components
include valves,Loss of Head (LoH) indicator, surfacewashers, and a backwashpump.
Thus, RSF removes significant coliform (up to 90%), cryptosporidium and Giardia
cysts (50–90%), few colour (up to 10%), and total organic content (5%). A pressure
filter contains a closed water-tight cylindrical drum based on the similar mechanism
of RSF, and filtered water passes over the sand bed due to applied pressure.

Example problem 3.6 Design an RSF to treat 230 m3/day, allowing 0.5% filtered
water backwashing. The duration allowance for the backwashing is 30 min a day.
Assume additional data (if needed).

Solution:

Total filtered water 23.5 h = 230+(230× 0.5
100 )

23.5 = 9.84 m/h.

Let, filtration rate is 0.15 m/h/m2 of bed.

Area of filter = 231.15
23.5 × 1

0.15 = 65.57 m2.

Consider two units. Bed area for an individual unit = 65.57 m2

2 = 32.78 m2.

Considering, aspect ratio of the proposed tank is 1.3. i.e. L/B = 1.3; 1.3 B2 = 32.78
m2.



106 3 Rainwater Harvesting System

B = 5.1 m; L = 5.1 × 1.3 = 6.63 m.

Assume, depth of sand = 500 to 750 mm.

Drainage system

Typically, the total area of holes is 0.2–0.5% of the bed area.

Area of lateral holes = 0.2
100 × 32.78 = 0.0655 m2 [Assume 0.2% of bed area].

Lateral area = 2 (Area of lateral holes)

Area of manifold = 2 × Lateral area

So, area of manifold = 4 × area of holes = 4 × 0.0655 = 0.262 m2

Then, diameter of manifold =
(
4 × 0.262

π

)1/2

= 577 mm

Assume, c/c of lateral = 300 mm. Total lateral numbers over L = 6.63×1000
300 = 22.1

≈ 22 on either side.

Length of lateral = 5.1
2 − 0.577

2 = 2.26m

The cross-sectional area of lateral = 2 × area of perforations per lateral.

Assume the diameter of holes = 13 mm, then the number of holes:

n
π(13)2

4
= 0.0655 × 106

∴ n = 4 × 0.0655 × 106

π(13)2
= 493.47 ≈ 494

As 22 laterals are on either side. Then, number of holes per lateral = 494
44 = 11.22 ≈

11.

Area of perforations per lateral = 11 × π(13)2

4 = 1460 mm2.

Spacing of holes = 1460
11 = 132.7 mm

The cross - sectional area of lateral = 2 × Area of perforations per lateral

= 2 × 1460 = 2920 mm2

Diameter of lateral =
√

(4×2920)
π

= 60.97 ≈ 61 mm.

Check: Length of lateral, l < 60 d.

= 60 × 61 = 3.66 m. l = 2.26 m (Hence acceptable).



3.7 Rainwater Treatment 107

Assume, rising wash water velocity in the bed is 500 mm/min.

Wash water discharge per bed = 0.5
60 × 5.1 × 6.63 = 0.282 m3/s.

The velocity of flow through lateral = 0.282